1966 B44VE – 1967 B44VS

Key

Part Number

Description

Per

Models

NI

04-1112

Footrest bar 2 B44EA-101

NI

04-2276

3/8 Plain washer 2 B44EA-101

NI

29-7583

Pillion rubber 2 B44EA-101

NI

40-4820

Footrest lug only, not complete assembly, see 40-4820A 2 B44EA-101

NI

02-2903

Spring washer 2 B44EA-101

NI

02-0046

Nut, 3/8×26 TPI 2 B44EA-101

NI

29-7564

Footrest bolt 2 B44EA-101

NI

42-4476

5/16 CEI Nyloc nut 2 B44EA-101

NI

41-4835

Footrest plate 1 B44EA-101

NI

40-6022

Chainwheel bolt 2 B44EA-101

NI

42-4476

5/16 CEI Nyloc nut 2 B44EA-101

1

40-0414

Nut 1/4 CEI, locking 3 1966 B44VE – 1967 B44VS (Not B44EA-101)

2

02-0525

1/4 plain washer 3 1966 B44VE – 1967 B44VS (Not B44EA-101)

3

41-7854

Cover 1 1966 B44VE – 1967 B44VS (Not B44EA-101)

4

76-2742

Distance piece 3 1966 B44VE – 1967 B44VS (Not B44EA-101)

5

41-7858

Air filter element 1 1966 B44VE – 1967 B44VS (Not B44EA-101)

6

41-7865

Spacer 2 1966 B44VE

7

24-8329

Bolt, 1 7/8″x1/4 CEI 2 1966 B44VE

7

41-7866

Top fixing stud 2 B44EA-101

8

41-7808

Bolt – Coil bracket 1 1966 B44VE

8

21-5617

Bolt 1 B44EA-101 – 1967 B44VS

9

29-5374

Dist piece 1 1966 B44VE – 1967 B44VS (Not B44EA-101)

10

24-8928

Toolbox clip 2 B44EA-101

10

24-8928

Toolbox clip 3 1966 B44VE

10

47-9010

Front fixing clip 1 B44EA-101 – 1967 B44VS

11

24-0978

Spring washer 3 1966 B44VE

11

02-0525

1/4 plain washer 2 B44EA-101 – 1967 B44VS

12

02-2395

Nut 1/4×26 3 1966 B44VE

12

40-0414

Nut 1/4 CEI, locking 1 B44EA-101 – 1967 B44VS

13

41-7864

Rubber Tube 1 1966 B44VE – 1967 B44VS (Not B44EA-101)

14

65-8500

Oil filler cap – 1.5″ thread 1 1966 B44VE – 1967 B44VS (Not B44EA-101)

15

67-0042

Fibre washer 1 1966 B44VE – 1967 B44VS (Not B44EA-101)

16

67-8313

Bolt, 5/16×9/16×26 2 1966 B44VE

17

36-0382

Shakeproof washer 5/16 2 1966 B44VE

18

02-0049

Standard nut, 5/16 x 26 tpi 2 1966 B44VE

19

68-8315

Oil tank buffer 3 1966 B44VE – 1967 B44VS (Not B44EA-101)

20

68-8328

Oil filter 1 1966 B44VE – 1967 B44VS (Not B44EA-101)

21

68-8336

Washer, oil tank filter 1 1966 B44VE

21

68-0610

‘O’ ring 1 1967 B44VS

22

68-8342

Oil feed pipe 3/8″ x 13″ 1 1966 B44VE

22

68-8383

Oil pipe, 3/8 bore 1 B44EA-101 – 1967 B44VS

23

40-2010

Frame U bolt 1 1966 B44VE

23

40-2012

U bolt (Right hand) 1 1966 B44VE

24

40-2021

Skid plate 1 1966 B44VE

25

42-3249

Nut 1/4 CEI, locking 4 1966 B44VE

26

68-8343

Clip 4 1966 B44VE

26

68-8343

Clip 1 B44EA-101

26

68-8382

Clip, feed pipe 2 B44EA-101 – 1967 B44VS

27

40-8382

Oil return pipe, 15″ 1 1966 B44VE – 1967 B44VS (Not B44EA-101)

28

41-4844

Footrest bracket, right hand 2 1966 B44VE

28

41-4844

Footrest bracket, right hand 1 B44EA-101

28

41-4845

Footrest bracket, left hand 1 B44EA-101

29

40-4836

Stud 1 1966 B44VE

30

02-1967

Washer, spring 2 1966 B44VE

31

02-1925

Nut 7/16×20 2 1966 B44VE

32

29-7564

Footrest bolt 2 1966 B44VE

33

40-8375

Oil Tank 1 1966 B44VE

33

41-8346

Oil tank 1 B44EA-101 – 1967 B44VS

34

02-0049

Standard nut, 5/16 x 26 tpi 1 1966 B44VE – 1967 B44VS (Not B44EA-101)

35

36-0382

Shakeproof washer 5/16 1 1966 B44VE – 1967 B44VS (Not B44EA-101)

36

02-0923

Washer 1 1966 B44VE – 1967 B44VS (Not B44EA-101)

37

68-8338

Grommet 1 1966 B44VE

37

68-8334

Oil tank rubber 1 B44EA-101 – 1967 B44VS

38

68-8317

Spacer 1 1966 B44VE – 1967 B44VS (Not B44EA-101)

39

02-0537

5/16 plain washer 1 1966 B44VE – 1967 B44VS (Not B44EA-101)

40

24-6040

Head steady & rocker box half nut 2 1966 B44VE

41

36-0382

Shakeproof washer 5/16 2 1966 B44VE

42

42-4926

Footrest bar 2 1966 B44VE

43

42-4925

Footrest rubber, short 2 1966 B44VE

44

15-2018

Bolt 5/16 x 1-3/4″ CEI26 1 1966 B44VE – 1967 B44VS (Not B44EA-101)

45

41-7862

Air cleaner body 1 1966 B44VE – 1967 B44VS (Not B44EA-101)

46

40-0414

Nut 1/4 CEI, locking 2 1967 B44VS

47

24-8928

Toolbox clip 2 1967 B44VS

48

27-8560

Plain washer, 1/4 6 B44EA-101 – 1967 B44VS

49

41-0674

Grommet 2 B44EA-101 – 1967 B44VS

50

41-7866

Top fixing stud 2 1967 B44VS

51

40-0414

Nut 1/4 CEI, locking 2 1967 B44VS

51

40-0414

Nut 1/4 CEI, locking 4 B44EA-101

52

41-0674

Grommet 1 B44EA-101 – 1967 B44VS

53

47-7816

Clip 1 B44EA-101 – 1967 B44VS

54

40-8327

Rocker feed joint pipe 1 1967 B44VS

55

41-8344

Spring 1 B44EA-101 – 1967 B44VS

56

68-8343

Clip 2 1967 B44VS
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk